
Ref.No. CEDRUS NR. Description

1 500001 foundation

2 500002 Wheel axis

3 500003 Blade

4 500004 wheel

5 500005 Belt cover inner plate

6 500006 clutch

7 500007 bearing

8 500008 pulley

9 500009 42*9*5 spacer

10 500010 Belt cover

11 500011 Bearing fixation frame

12 500012 roller

13 500013 Rubber pad

14 500014 Support feet

15 500015 Bolt pin

16 500016 B-shape Pin

17 500017 Feet fixation

18 500018 tower

19 500019 Tower hitch

20 500020 Discharge

21 500021 Chute adjust

22 500022 Engine fixation

23 500023 In-feed

24 500024 Belt

28 500025 chain

29 500026 Lower blade

31 500027 Engine

38 500028 M10*24 hex bolt



39 500029 Φ25 washer

40 500030 M25 open nut

41 500031 Pin

42 500032 M10 lock nut

43 500033 M10*80 hex bolt

44 500034 Switch

45 500035 Switch cover

46 500036 M6*60 socket head screw

47 500037 Switch frame

48 500038 Rubber of feeder

49 500039 Rubber fitting

50 500040 M6*16 hex bolt

51 500041 Φ12 washer

52 500042 Φ16*80*1.5 spring

53 500043 M12 nut

54 500044 M8*12 hex bolt

55 500045 Discharge knob

58 500046 Discharge to frame rubber

59 500047 Feed to frame rubber

60 500048 Bearing

61 500049 Flange

62 500050 Bearing cover


